

Client: **Finsa**  
**Carretera N-550, km.57**  
**15884 - Santiago de Compostela (A Coruña**  
**Spain**

Certificate No.: **199662**  
Job Ref: **08A01131**  
Sample Ref No.: **LSN 31/96639**  
Date Received: **16/01/2008**  
Date Reported: **23/01/2008**

## CERTIFICATE OF ANALYSIS

### Wood Based Panel Worktops

Meth. Desc **Modified JIS Z 2801:2000**

Reference **20071206**

Test	Result	Unit	Est
<b>Listeria monocytogenes</b>	<b>99.8</b>	<b>%</b>	<b>Reduction After 24 Hours</b>
<b>Staphylococcus aureus</b>	<b>97.2</b>	<b>%</b>	<b>Reduction After 24 Hours</b>
<b>Escherichia coli 0157</b>	<b>99.5</b>	<b>%</b>	<b>Reduction After 24 Hours</b>
<b>Salmonella enteritidis</b>	<b>99.8</b>	<b>%</b>	<b>Reduction After 24 Hours</b>

Comment: **The microbiological results demonstrate that the material under test inhibits the growth of the above listed microbial strains.**

23 JAN 2008



**R. Hughes**

BSc (Hons)  
Senior Microbiologist

